--‘_‘

.
N

PACKING LIST, CONSTRUCTION AND ASSEMELY MANUAL

LT
e

8-41 AIRFRAME MATERTALS

Modgel BS or BSM Drawings Attached
DO NOT USE the 8-104-~100 drawings contained with your plans, as they are dimensioned
for a complete home-built machine only.

Parts and meterials deseribed in this Manuasl are designed to be used for the const-
ruction of Models B8 Gyroglider, and BOM Gyrocopter airframes. This Manual is comp-
lete in all respects for construction and assembly of your airframe, Contained

herein are the very latest procedures, and with the attached drawings; the only
referral to the Building and Operating Manual will be for general flight proced-
ures only. ALl Bensen Material Facks are designed for use with this materials pack.

Part No. Qbye Description Use Ares
8-41-001v" 1/ 1/8x2x2x 99-3/4 Alum. Sq. Tube Keel
>4 1\ 1/8x2x2x 58 Alum, Sq, Tube Axle
003, @ 1/8 x 1 x 2 x 58 (2) Paired Alum. Tubes Redundant Mast
~ ek, 2YJ- 1/8 Sheared & Drilled Alum. Sheet Cluster Plate
-006AY 25 1/8x1x1-1/4 x 3-1/4 Alum, Angle Seat Clamp
- -007 1 1/8x1x1x 18 Steel Angle Seat Bottam
e __¥-=D10B X 1/2 x 1-7/8 x 2 Alum, Rect. Tow Eitch
=011 v 2 v/ 1/8 x 3/% x 3/4 x 28 Alum. Angle Brace
=012 v~ 2v , 1/8 x 3/k x 3/4 x 26-1/4 Alum, Angle Tow Bocm
0124 1 063 x 3 x 3-1/2 Alum. Sheet Gusset
-013v 2 o 1/8 x 3/4 x 3/4 x 48 Alum, Angle Tow Boom
-0134 2 v ,063 x 3 x 3-3/4 Alum. Sheet Gusset
~=014 v~ 2& 1/8 x 3/4 x 3/4 x 10-3/8 Alum. Angle Tow Boom
-01kav 1 063 x 3 x 3-1/2 Alum, Sheet Gusset
He015{/ 2 1/8 x 3/% x 3/4 x 13 Alum. Angle (left & Right Seat Bottom)
-016v 2 é 1/8 x 3/% x 3/4 x 14-1/2 Steel Angle Brace
—017 Vv~ 2% 1/8 x 3/4 x 3/4% x 13-31/32 Alum. Angle Brace
"-018A% 11~ ,065 x 1 x 18 Steel Tube Wheel Axle
-0188 v/ 4 V' 1/2 x 1-1/2 x 2 Alum, Drilled Rect. Clamp Elocka
-021AV" 1v . 1/8x 3% x 3/4 x4 Alum, Angle Tube Mount
_4m021B/ 1y~ 065 x 1 x 70 Alum. Tube ; Rudder Tube
-021C,D,Fy” 1. 1/8 x 3/h x 3/ x 40 Aluu. Angle Rudder Pedals
— ¢ -2AE/ 2 . ,L125 x 2 x 5-1/2 Alum, Shest Pedal Gusset
-021G V4 1/ 1/8x 3/4 x5 Alum, Strip Fedal Stops
-022A 1.~ 7/8 Dia. x L Hardweod Dowel Wood Flug
0228 V" 1Y 065 x1x 6 Alum., Tube , Plug Sleeve
-02bAV . 1, 0 to 80 MPH Airspeed Indicator - Speed Gauge
-024B VA7 1 A" Yarn strip Drift Indicator
-2k 4 1 T 1/8 x 3/ x 3/ x 9 Alum. Angle -C2lA Bracket
-021+D/ 1 063 x 5/8 x 10 Alum, Strip -02LA Bracket
025 v, 1+ 1/8x 7 ft. (7 x 7) Aircrat Cable Guy Support Cable
~029 V/ 1~ 1000 1b. rated , Quick Release Safety Belt
-032 v/ 1/

1/16 x 17 £t. (7 x 7) Adrcraft Cable Rudder Cable

.- *';'F v

BN e R DR A T e SR % | R e P



¥ 3606

Part No. Qty. Description Use Area

CONSTRUCTION AIDS

TK-101 - 1 Hole layout Took Kit, Consisting of:
-101 1 Transfer Fixture, 1/8 x 3/4 x 3/ x &
-101A 3 1/4 Dia, Transfer Punch
-101B 5 3 3/16 Dia, Transfer Punch
1-C-1 3 Center Drill and Counmtersink

(Be sure to read the "Tooling Technique Mamual” for proper use of the TK-101)

TK-132 v L Nicopress Tool Kit, Consisting of:

-132 1 5/8 x 1 x 6 Steel Bar
6-2kA 2 3/8-2k x 1-15/16 Grip Bolt
960-616 2 3/8 x 5/8 Flat Washers

2 3/8-24 Plain Mut

(Be sure to read the "Tooling Technique Manual" for proper use of the TK-132)
TK-140 1 1/8 x 2 x 2 Practice Drilling Tube(12")

-1k0A 1 1/8 x 1-1/2 x 1-1/2 x 1 Alum, Angle Sight Gauge

(Be sureéoreadthe "Iooling Technique Menuasl" for proper use of the TK-140)
_o..oc.t-.bo--oa-uﬁm-mmme..o‘ol-.onao.
gli-m <~

L-lla 2 1/4-28 x 4-1/16 Grip Bolt Axle to Keal

4-LOA 1 1/4-28 x 3-9/16 Grip Bolt Cable Guide

L-26A 6 1/4-28 x 2-5/16 Grip Bolt " Cluster Flates

3-54 2 10-32 x 1/4 Grip Bolt Mast Inner Web

2333 2 1/4 x 1-1/4 Flat Washer Cable Guide

960-10 2 3/16 x 7/16 Flat Wesher Mast Inner Web

364-1032 2 10-32 Lock Nut " " "

8-41-E3 _

L-ga 2 1/4-28 x 5/16 Grip Bolt See Drawing 41-4 for

L-26a 3 1/4-28 x 2-5/16 Grip Bolt hardwaee placement,

4254 6 1/4-28 x 2-3/16 Grip Bolt

3-54 2 10-32 x 1/ Grip Bolt d
" =304 1 1/4-28 x 2-9/16 Grip Balt

S ~/

380-2-2 1 1/16 Cotter Key Guy Cable Attachment

432 1 1/4-28 x 2-13/16.Grip Balt Cable to Tow Hitch

4750 L 1/4 x 3/4 Flat Washers Cable Retention

310-L il 1/4-28 Castellated Nut

100-4 .2 1/8 Thimbles Cable Eye

18-3-M 2 1/8 Nicopress Sleeves Cable Clamp

8-12 1 1/2-20 x 9/16 Grip Bolt Tow Hitch Attachment

960-816 1 1/2 x 7/8 Flat Washer " . o

310-8 1 1/2-20 Castellated Fut . "

380-3-4 3 3/32 x 1 Cotter Pin - “ ¥

515-6-8 6 6-32 x 1/2 Machine Screws Airspeed Brackets

960-6 6 5/32 x 1/2 Flat Weshers . . 2

364-632 6 6-32 Lock Nuts ™ =

515-8-4 1 8-32 x 1/4 Machine Screw “f- Drift Indicator

960-8 1 5/32 x 3/8 Flat Washer H E

364-832 1 8-32 Loeit Mut L "



~y 960-10

« & & & » & & 3 &4 & & F 0 & S & & & & & & ¢ O © & & ° & ° 4 & & & & & & o © & b "

'Faxrt Fo, Qty Description Use Aree

- JEC-2 1 1/8 Plastic Clamp Drift Indicator
PFC-3 2 3/16 Flastiec Clamps Tow Belease Cord
470AD4-5 30 1/8 x 5/16 Rivets Gusset Flates
8-41-010A 1 Sweitger Quick Release Tow Hitch Assembly
8-41-0254 1 .065 x 3/8 x 1 Steel Tube Cable Sleeve
8-41-85 /

L-37A 8 1/4-28 x 3-7/16 Grip Bolt Axle Clamp Blocks
3-21A 2 10-32 x 1-3/4 Grip Bolt Axle Sleeve Retention
8-41-018C L 1 x 1-3/4 x 3/4 Pnencl Fiber Axle Sleeves

8-41-H6 \/

3-144 2 10-32 x 1-1/8 Grip Bolt Rudder Pedal Assembly
3.6 L 10-32 x 3/8 Grip Bolt " - "
L2-334 L 10-32 x 1 Grip Eye Bolt " "

1183 - 3/16 x 3/k Flat Wesher " B "
310-3 b 10-32 Castellated Nut s 5 =
380-2-2 L 1/16 x 1/2 Cotter Pin » " T
$70ADL-Q 4 1/8 x 9/16 Rivet - . &

_4704D4-6 14 1/8 x 3/8 Rivet i “ "

! 3.6 L 10-32 x 3/8 Grip Belt Rudder Cable Retention
1183 8 3/16 x 3/4 Flat Washer " " "
310-3 L 10-32 Castellated Nut " " "
380-2-2 b 1/16 x 1/2 Cotter Pin 5 s it
100-3 L 1/16 Thimbles Cable Eye
18-1-C - 1/16 Nic ss Sleeve Cable Clamp
8-41-021J 3 032 x 1/t x 1-1/2 Steel Sleeve Cable Sleeve
8-L41-H7 v’

364-428 35 1/4-28 lock Nut Washers, Nuts & Spares

364-1032 10 10-32 Iock Mut . . »

960-416 36 1/4 x 1/2 Flat Washers ~ . "
10 3/16 x 7/16 Flat Washers = " .

CONSTRUCTION AND ASSEMELY MANUAL

8-l Airframe Materials

Parts and Materials described in this Mapual are designed to be used for the
construction of Models BS Gyroglider, and B8M Gyrocopter airframes., This Menual
is complete in all respects for construction and assembly of your airframe,
Contained herein are the very latest procedures, and with the attached drawings;
the only reference to the Building and Operating Manual will be for general
flight procedures only. DO NOT USE the 8-104-100 drawings cantained with your
plans, as they are dimensioned for a complete home-built machine only.

The following items are supplied finished, or in a partially completed stage.

l. The Head Plate and Cluster Flate holes in the =003 Redundant Mast are
pre-drilled, All hole dimensions to be laid out should be measured from
the factory numbered end.

2. The -O04 Cluster Plates are pre-punched and finished.



N

3. The Cluster Plate attaching holes are pre-drilled in the -001 heel Tube.
All hole dimensions to0 be laid out should be measured from the factory
numbered end. The 9 degree aligmment of Mast to Keel will be correct when
assembled,

4, The Seat Back and Bottom are formed to the correct shape, and are of the
correct leg length. _ =i

5. All angles, with the exception of the -021C,D,F, Rudder Pedal angles, are
cut to the proper length with the ends notched and coped for you.

&~

READ CAREFULLY AND TEROUGHLY THE COMPLETE 8-41 TEXT EEFORE ATTEMPTING AND
FABRICATION, THIS IS THE LATEST ATRFRAME DESIGN, THEREFORE INCLUDED YOU WILL
FIND PERTINENT NEW ASSEMELY PROCEDURES. EE CERTAIN THAT YOU UNDERSTAND EACH
PROCEDURE PRIOR TO CUITING MATERIAL, Your construction can be completed with
common hand tocls and a 1/k Drill Motor. A stand mounted drill is better, if
available, to obtain perpendicular holes., (See separate "Tocling Technigues
Menual" for proper drilling procedure.) .

WITE A MAGIC MARKER OR GREASE PENCIL MARK ALL PACKAGE PARTS AS THEY ARE IDENT-
IFIED BY THE PACKING LIST, AND DRAWINGS., LEAVE ALL HARDWARE IN IDENTIFIED BAGS
UNTIL NEEDED TO PREVENT LOSS OR MISFLACEMENT,

A, CONSTRUCTION HINTS

1. Read the "Tooling Technigue Mamual" for procedural sequence of drilling holes,
use of the Hand Irill, angle hole layout, nicopress sleeves, proper use of the
TEK~101 Transfer Fixture, etc.

2. Hardware Selection and Replacement: Refer to the assembly drawing No. 4l-k
and packing List, for correct selection of attaching hardware, A flat washer is

installed under all attaching nuts.

3. Recommended Torgue Values: ts In Shear Bolts In Tension
3/ Dia, BoltSeecesccsss 20-25 inch lbs. 40 inch lbs.
Din, BoltEsesneenase 50-70 inc¢h 1bs. 100 inch lbs.
3/8 Dia, BoltSeesecesees 160-190 inch 1bs. 390 inch 1bs.

Use these values consistently unless instructed otherwise in the Procedure,
B. CONSTRUCTION STEPS

The following procedural steps have been developed for the easiest construction
sequence for the Gyrc Airframe, We suggest that you complete cne step at a
time, and follow the numerical sequence of steps. Be sure and read the Manual
conpletely before beginning your construction,

m m...m!m No. M-l

l. Square the factory-numbered end of the =001 EKeel Tube., The squared end has
sides pre-mumbered in & clockwise meanner,

2. Drill hole locations in each of the (4) sides as per the attached drawing.
(Note: Optional hole locations are provided for mounting the 8-30B Rudder Steer-
able Fork Pa.cl: Nosewheel of 6" to 9" from the front end of Keel. Use the 6"
location if you have long legs; pant leg length of 33" and up. Use the §" location



e

_—

if you heve short legs; pant leg length of 30" and under. You may also choose an
intermediate hole position between 6" and 9" to fit your length.) The 66-1/2"
hole will not be used until the 8-81B Engine Mount Pack is installed. (Note: THE
DISTANC? B?%mm THE 50" and the 51-15/32" HOLE MUST EE 1-15/32" PLUS ,000" or
MINUS 1 .

MAST TUBE...Ih‘aWing No. 1!-.1-2

3« The -003 Redundant Mast tubes are factory paired, with end and sides
numbered. Insert a 1/4" bolt in one hole of each end for proper aligmnment.

4, Locate the (2) 3/16" holes on side 2, 1" from each end, and through drill
the three sides of stacked tube, deburr, and bolt together their two inner faces.

5., Clamp tubes at mid-span to flush sides and square the cluster plate end.
Drill the remaining hole locations. The 20" and 23" holes will not »e used until
the 8-81B Engine Mount is installed. (If an aligrment problem exists because the
drill "welked" on the inner side, the assembly should be unbolted, and the inner
holes can be opened to & meximm diameter of 9/32".)

6. Cut bevel at the cluster plate end of Mast,
AXI!E m-..m’ﬂ-ﬁ% NOO Ll‘l"3

7. Square the ends of -002 Axle Tube and number from left end in a clockwise
manser, Drill hole locations in each of the four sides as per drawing.

8. Attach the Axle Tube to Keel with a L-llhA bolt, washer and nut. Square
Axle with the Keel and clamp in position. Transfer punch through Keel to Axle
the remaining 51-15/32" hole location., Remove the Axle and drill a 1/4" hole
in the Axle Tube through both tube walls. (Be careful starting your hole on
inside wall of Axle tube., To prevent drill "welk'make double sure the drill
bit is vertical to the tube face.)

S
If you have the 8-30 Wheel Package, follow consbruction and assembly procedures as
outlined with the 8-30 Pack, and install Nosewheel, 8-30B; and Tailwheel, 8-30C;
on your Keel Tube, Mounting these two items prior to airframe assembly is a much
more convient method, and easier to assemble.

RN

AXIE CLAMP BLOCKS...Drewing No, 41-5

9. The -018B Axle Clamp Elocks are supplied with a centered 1" hole. Center
and clamp the 2" width of blocks over the 3/8, 3-3/8, 54-5/8, and 57-5/8" holes

‘of Axle Tube ends. Transfer punch the 1/4" locating holes through Axle to Clamp

Elocks, remove and drill (8) Holes.

10, Mark or number the 1/2" sides of blocks so as to keep pairs together. Saw
blocks in half on the centerline, thus making a split block clamp assembly as
shown on drawing. Install in pairs on Axle Tube ends, but do not tighten nuts.

WHEEL AXIE TUEE AND PHENOLIC SLEEVES... Drawing No, 41-5

11. Cut -018A Steel Axle Tube to print length. Deburr ends, and prime or paint
the length of tube where it will not be covered by the -018 Mainwheel bearings;

both inside and out to prevent rust.



12, Press outside -O18C Phenolic Sleeves on -Ol8A tube ends, flush wlth end,
Drill (1) 3/16" retaining hole in each end, and bolt.

13. Grease -018 Main Wheel bearings as described with the 8-30 Packing List,
and slide Wheels on Axles.

1k, Notch (2) -018C Sleeves as shown. Press notched sleeve on Axle, against
inside of -018 Wheel, and adjust to provide & running fit,

" 15, Install both wheel assemblies in Axle Clamp Elock retainers on main -002
Axle, and torgue the nuts alternately to obtain uniform pressure an each pair of
Clamp Hlocks, Make sure -018 Main Wneels are adjusted between -Ol8C Sleeves for

& running fit.

Assemble Mast, Keel, Axle, and Cluster Flates. Refer to Drawing 4l-4 for airframe
bolt locations. i

ANGLE BRACES..,Drawing No, 41-6. 1.7, and 1.8

16, =007 Angle... Drawing No, 41-6: lay out and drill the outboard (2) 1/k"
holes for Seet Bottom sttachment., Clamp angle center over the $-3/4" Mast holes.
Check for symmetry and right-angle aligmment, and transfer punch holes through y
Mast to angle. Remove, drill, prime and paint.

17. =016 eeoss Drawing No, 41-7: Complete ends of angle, prime and paint. P
Attach -007 and - angles to Mast tube, and -016 Angle to Axle. Refer to
Drawing No. 41-8 for angle locatien.

18. -012, -013, and -015 Angles....Drawing Fo. 41-7: Iay out and complete angle
ends. (Note: -Ol5 angle bas a left and right, and one end has a 1/4" hole where L~
the other has a 3/16",)

19, =011, -01%, and -017 Angles....Drawing No, 41-7: lay out and complete one
angle end of each angle ONLY,

20, Drawing No., 41-8: Install -012, -Ol3, and -Ol5 angles on frame, Temporarily
install bolt a junction of -012 and -013. Attach =012 angle to Eeel with L4-6A
bolts, with washers and nuts on the inside of Keel tube.

21l. Drawing No. 41.8: Locate finished end of -Ol4 angle in place on Keel tube.
Center other end over the predrilled 3/16" hole in -013 angle., Clamp, transfer
punch, remove, drill and attach. (Note: ~013 angle attachment end of -Olk angle,
will have a 3/16" hole with a cerler to end of angle dimension of 3/8", rather
then 1/2".)

22, Drawing No, 41-8: Locate finished end of -011 angle on 18" hole in Mast
tube with baolt. Center end of angle over the 68-1/2" hole in Keel using hole
locating method explained in the "Tooling Technique Manual", Remove and drill,
Repeat procedure with the other -011 angle, and install on Mast and Keel,

GUSSET PLATES, -012A. -O13A, and -Ol4A. Drawing No. 41-9.

23. Gusset plates are pre-cut to size. Layout and drill hole locations as
per W—ngc



- 2k, Clamp plates in a centered position 'on their respective angles and drill
} through both plate and angle, Rivet in place with provided rivets. (Note: Leave
the n-on-;. top two holes of -013A cpen for later installation of the airspeed

bracket.

mm m..wm. ]'Ll-5

25, lay out and drill -0lOB Tow Hitch Elock. Temporarily install between
junction of =012 and =013 angles. Leave put off for later installation of the
-025 Guy Cable.

SEAT BACK AND SEAT BOTTOM...Drawing No, 41-10

26, lay out and drill -OO06A Seat Clamp Angle, clampanglestogather, center
drill and drill the (2) 1/4" holes.

27. Cut -008A Hardwood Dowel to: (2) pes. 3" long; and (2) pes. 6" long.
. 28. Press & 3" dowel into each leg of the =008 Seat Back, and a 6" dowel

into each leg of the =009 Seat Bottom. Sand dowel as necessary to obtain a
7 snug press fit into tubes.

29, lay out and drill 1/4" holes on Seat Back ends, 1/2" from tube ends, and
centered on the 1" side diameter, and at right angles to Seat Bottom.

30. Drawing No, 41-11: Iay out and drill -009 Seat Bottom holes,

31. Attach Seat Bottom to -007 angle. Attach Seat Back to Seat Bottom.

32, Drawing No. 41-10: Attach -O06A Seet Clamp angle to Mast, Slide up or
down on Mast to contact bottom of Seat Back, Move Seat Back rearward to allow
seat frame to just clear heads of 1/4" bolts. Align, center and clamp in this
position,

33, Drawing No. 41-10: Drill (2) 3/16" holes through Seat Back frame and -006A
angles, making sure the drill is perpendicular to web ofa.ngle Attach Seat Back
to angle., Trim angle.edges to a mnooth radius,

34, Drawing No. 4l-11: Uniformly spece 8-41-030 Bungee Seat Cords on -009
- Seat Bottom as & base for your seat cushion, Attach -015 angle to Seat Bottom
front (2) 3/16" holes. With & rubber or plastic hammer, tap the top Seat
Bottam Angle edges down to conform with the tube radius, and file or sand smooth,

35, Drewing No. 41-8: Locate finished end of -017 angle on Keel tube 40" hole
location., Center web of angle over the 20" and 38" Axle hole location, Transfer
punch, remove and drill, Attach angle to Keel and Axle, and make sure Axle is
square with the Keel tube,

RUDDER PEDAL-AND-TUBE ASSEMELY, Drawing No., 41-12

36.thendbevd-021CDFangles,anddrﬂlauholesshmthatgaggt_
require a rivet.

37. Lay out rivet hole locations in -021E Gusset and center-punch only.



38, Clamp all Fedal components above in place, and drill rivet hole locations
through -021E and angles.

39. Iay out and drill the (2) Outboard holes, 3/16", in -021B Rudder Pedal tube
for the 42-13A Eye Bolts, and install bolts.

4o, Cut -021G Pedal Stops to length, lay out and drill holes. Mount finished
Rudder Pedal Assemblies to eye-bolts with the -021G Pedal Stops in place,

41, Clamp -O21A Pedal Mount Angle, centered over the rear (2) holes that you
chose for your Nosewheel assembly in Keel Tube, Transfer punch, remove and drill,
lay out and drill the (2) 3/16" Pedal Tube mount holes in -021A, and install
a.ﬂgle an Kﬁﬁl TubE. 5 i z

42, Clamp Rudder Pedal-and-Tube Assembly in a centered position on the -021A
angle. Rotate tube until pedals, when against the back stop of -021G, are vertical
and when ageinst forward stops, 40 degrees forward. Transfer punch the 3/16"
holes through -021A angle to ~021B tube, remove and drill.,

43, Re-install entire assembly with instrictions and base plate, as outlined with
the 8-30B Unitized Steering Nosewheel instruction Manual

ATRSPEED INDICATOR w...mﬁ_no. I'I'l-ls

‘4, Form, lay out, and drill -024C and -024D Brackets.

45, Install finished bracket angle on -Ol3A Gusset with machine screws provided.
Install Airspeed Indicator -O24A as shown with -O24D retaining bracket. Install
-0248 Drift Indicator (Yarnm Strip)to cable as follows. Slip one end of strip
into a PPC-2 Flastic Clamp with approximately 1/4" out on the end. Force the
clamp eye with strip over the -025 Guy cable approximstely 8" up from the tow
hitch end of cable, Retain with the 1/4" long 515 screw provided.

CABLE AND GUIDES,,..Drawings 41-6 and 41-1k
L6, Complete the Nicopress Clinching Tool, TK-132 as shown.
47. Cut -O25A Cable Spacer Sleeves to size, and deburr holes.

L8, The -025Guy Cable can be installed only after the 8-20A Gimbal Control
Head is in place on your Mast.

&. Febricate one end of -025 Cable as detailed, using the TK-132 to clinch
the 18-3-M Sleeve,

b. Attach finished end of cable to Tow Hitch Elock 1/4" bolt at the Tow
Boom end junction, using the -025A Cable Spacer over the bolt, with & L4750
Washer on each side of cable thimble assembly. (Note: Be sure 1/4" bolt
through the Tow Hitch HElock and ends of block are lubricated. Torgue 310-L4
castellated nut only to allow & free pivot of block, and cotter-pin the nut.
See attached picture for reference.)

¢. Loat the Gyro Seat Frame Bottom with approximately 300 lbs with sandbags
or lead to deflect the airframe,



d. Locate -025A Spacer and cable with washers shown on head plate bolt
described with the 8-20A Instructions. Pull tight with pliers and clinch
J sieeve, Cut off excess cable, (Be sure Tow Hitch is still capsble of free

pivot,) To prevent the cable from pulling hair, a 1/8" ID plastic or

rubber tube can be placed over cable between the (2) 18-3-M sleeves prior

Yo ¢linching the last sleeve,

4o, Cut -0224 Herdwood Dowel, and -022B Plug Sleeve to print length,
50. Drill Dowel hole as shown and saw slot to print dimensions.

51, Sew slot in -022B Sleeve, and deburr. Make sure cut edges are smooth and
free of burrs.

52, Cut -021J Rudder Cable Spacers to print dimensions and hold until you are
ready to install the Rudder Assembly.

53, The Seat Belt is attached to the Seat Bottom leg on the area between Seat
Back and the -007 Steel Angle. Thread the belt end through the two slots in the
~~  lide provided and around the Seat Bottom. Thread the exposed end up through the
ime two slots leaving approaximately 2" of belt end out of slide, The slide

_assembly should be faceing up, and on top of Seat Bottom leg.

54, A Seat Cushion can be purchased from most any Marine supply store. We
recommend you use approximately a 14 x 14 x 3, Be sure and tie the cushion
to the seat frame or Bungee Cords to prevent it from falling eff.

55. Your SeatBackOimh:.oncanbemdebysewingals wide reinforced canvas
band, and lacing it across the back frame.

The Rudder Cables and Rudder are installed as instructed with the 8-61 Metal
Tail Meterials, and Butterfly Horizontal Stablizer Pack,

This completes the assembly of your 8-41 Airframe Materials Package. Be sure
! and double check all your work, Re-torgue all nuts to the proper torque, and
check for a free pivot or running £it wherewer applicable.

—, ¥ pencil lay out lines or m.rks should be erased, and the entire airframe
eaned with paint thinner or alcohol, Wax the entire surface with a good grade
__Jf sutomotive wax to prevent corrosion of exposed aluminum surfaces.

Be sure to read and follow the "Testing The Airframe"” section included with the
Gyroglider Building and Operating Manual.

Bensen Aircraft Corporation
P,0, Box 31047
Releigh, N.C, 27612 U,.S.A,
Pn. (919) T87-%22L



Is‘"-!v.oca

FoR THIS PIMENSion SE6€ SECTION "B"; STEE R 132 _ ros
. — 15 -
6’,_5 | l 40 SI!E—;—L—A:Z ——‘
= oA Y gh g8 78
SIDE | s i oA bA @A ofB gB ®
| 293 —| | 50—+ m%---I P P—
1
i  eejg ~ 59+ “"%" 2% 9941 ‘o
J_'_ & A 5A oA OA oﬁ 63 63 | /-
SIDE2 [T @ 38 o8 s
i 3 ~3 687 —- séi*-l 963 -l q 3
» | Ao e i T
_:_[;,._ Y LY A LYz Ol-?-__@ _L
SIDE 3 i oh oA oA oB 0B D
' 20}~ | 5115 — sq%»T | o8 ]
%3118 sorfeidy sz | oskel o
] @ N, o T iR
SIDE 4-{-?.1 9 A TA A:jﬂ L;; B oB |%
L. 2613 68% 8
'z 16 — 00| KEEL 'I HOLE DIA, CODE

NOTE: FACTORY PREDRILLED HOLES NOT SHOWN.
USE TK-IOl TOOL KIT FOR PROPER HOLE EDGE DISTANCE

A= MM
(3

SPTIC

C=ie

o= -3

pwa. 4=

T




| %% 55—

_ - —~
SiDE | — @
|
tt—- li‘ -—L =g
———h i
31DE 2 T\ 8 i ok a@ 5 1
5 -5 8 209 234
I 92.-'1 o gf,;fg Eﬁ:ﬁé‘h‘::::;r;:': SF MowRSMTHI KNEE,
SIDE 3 E = ©
L—rr% l—-——-n
: "'l 73 8+ 20*123
SIDE 4 ?l-i-/; TR @ s?_ _i‘_
) Hile ol | et

- 003 MAST ':q HOLES -f;'

"

. 3
‘B HoLEs T

NOTE: FACTORY PREDRILLED HOLES NOT SHOWN.
USE TK-I8} TOOL KIT FOR PROPER HOLE EDGE DISTANCE,

= DWG. 4I|-2 Er




@ [0

—002 AXLE TUBE

"

ALL HOLES %

3 -, | | ! ;
A S A A 8 A B
§ $ SIDE NO. I | 33 e
A : Ii 5
— 3, FoR THis HoLe PimensioN 5
’J;_L 8 8 SEE SECTION "B" STEP 8. 543-—" 57%"
8
' A4 "‘| A6 —*
A A
3 g SIDE NO.2 ' g k
3
8
—{| 38" t‘-‘“ S 542 | 572
A . A 8 A B
' 3 Ems NO.3 B 33 :
— ] g - A l A 5 |A s
8 |
g;SIDE NO. 4 23
OVERALL LENGTH 58"
J—

DWG. 41-3




32
31‘0?4. \\:’ S
380-2-2 \
N

NOTE: ALL BA 3~ BOLTS ON
THIS VIEW HAVE A
BA 960 —-10 WASHER AND A
BA 364-1032 NUT

ALL BA 4- BOLTS HAVE A
BA 960 -416 WASHER AND A
BA 364 - 428 NUT,EXCEPT AS
NDT EFD.

SEE SEPARATE PRAWING
FOR SEAT CLAMP MOUNT,
2BA 3-14ABOLTS

2BA 4-24A
BOLYS
2 BA3-l4A BOLTS

™~ \13\4-2&& TR A —
-~
i . 28A'4-15A BOLTS
28A 3-5A BOLTS -26 A BOLTS
= I 28A 3284 BOL
\\ ,! o8 | \— BA4-26A80LTS (7)
e
S | \ .
\\ / S| 28A 4-44R goLTs
{ ~.1
L'S ' ‘ = *c_4.40n %
“\-pA 4-26A BOLT BA 4-25A BOLTS OF~-28A 4-25A BOLTS
4-46A BOLY 1 BA4-30A BOLT _

VIEW SHOWING MAJOR AIRFRAME BOLTS

DWG. 41-4




1 HOLES TRANSFERRED

_Nclm AXLE
|

————— I\)T“" PESSSE—

]
Fy
b

. -P-l(ﬁ——-

}_MMK, AND KEEP PAIRS TosETHER,

.
I
|
|
[
l
I

I
I
I

L X
(
1
I

ey i,

188 CLA

BLOCK

!
|
|
|
{
[
l
|

T

|
|
ﬁ

Ch
-018B CLAMP BLOCKS

s £ _ .
SAW BLOCKS IN- HALF .

"AFTER DRILLING
=rod dacmiped) - ¥ % ) g %-man TUBE LENGTH

S ] _
r ?-4.- o _
L NOTCH TO CLE#

8
| SLEEVES (2Y) £XLE TUBE .

FLUSH wiTH
& END ©OF
TUEBE.

——— —

/ =
~IBA AXLE BA3-2| A BOLTS

8 BA 4-37A BOLTS A3-
8 BA 960-416 WASHERS zgﬁ %%% {8 wWﬁgf%Rs
8 BA 364-428 NUTS '

-18 AXLE ASSEMBLY

Do NoT PRINT THIS AREHA.

|
I —-‘-|~u_
4DRILLx4L® = ' DRILL
| o Al L /2
T 7 P =

!
3
yy
)

L
S I x
's

}.{

n iR IE
et

| BA-8-12 BOLT _——p ——

| BA-960- 816 WASHER

| BA-310-8 NUT & {BA 380-3-3 KEY

-0l0 TOW HITCH BLOCK _..  pwe. 41-5

|
i

|
f
[
|
|




- CABLE END (TYP)

18
2

%
_2_% 8'4‘"007
2 ,
1 F - N1 pRiLL
2 - 18 - 4
- - | (2 HOLES)
| _/2 :
1 e g =
—DRILL = '
4 (2 HOLES) 8BA 1183 WASHERS
TRANSFER FROM -32 CABLE
MAST TUBE .
4 BA 310-1032 NUTS
/4 BA |00-3 THIMBLES ) 4 BA 380-2-2 KEYS
4 BA I8-1-C SLEEVES 4 BA 3-6 BOLTS

!

———

FULL SCALE sl

-21J SPACERS
(4 REQ'D)

‘32 TYP. e CABLE ATTACHMENT

2 BA100-4 THIMBLES  ~-...
2BA 18-3-M SLEEVES

o CABLE END (TYP) T4
FULL SCALE A
i

4 i

FULL SCALE

FOR RUDDER CABLE

4 BA4-075 WASHERS

-25 CABLE
| BA 310-428NUT & | BA 364 428NUT

1BA 380-2-2 KEY

| BA 4-32 BOLT &
I BA 4-34A BOLT

-25 A SPACERS
(2 REQ'D)

-25 TYPICAL a CABLE ATTACHMENT

FULL SCALE

FOR AIRFRAME CAELE

-l,-

DWG.41-6




Angle hole locations for: -Oll, -012, -013, -Olk, -015,
-016, and -017 Brace and Tow Boom Structure Angles.

2 Use "Typical Angle End" hole locations

: I ) for all angles except as noted in Section
¥ "B", Step 21 of construction procedures.

+omiL : Remember that in Step 19, you are compl-

eting (1) one angle end only.

4
|’.\_J/_§ Drill a 3/16" hole, 23-1/2" f£rom the center

.—--:J—- of the 1/4" hole in -013 Tow Boom Angle,

'——I—4\QL.M|_|"; and on the same angle web, This is for
TYPICAL ANGLE END a."a‘ba.abmenf of the -01L Angle.

- = e el

NOTE: CARE SHOULD BE TAKEN

OVERALL LENGTH BEFORE BENOING i4- SR

. 5 = A —iS'R_IGHT ANGLE 4 BEFORE BENDING
T —
) I _
ht,/ OVERALL LENGTH BEFORE BENDING i4 e
' —16 LEFT ANGLE
' [ RO
151\& _<L'::.;
. -
FORILL N\, f
?hofu”f - ﬁ?-!_ /"_”f\ BEND AROUND SEAT

BOTTOM FRAME ON

OVERALL LENGTH BEFORE BENDING 13 ASSEMBLY

~IS_RIGHT ANGLE

,i}mn.r../—b'i;— \—1:'}/1“.

TYPICAL END BEFORE BENDING

m— _—I_‘(Z-DRILL

OVERALL LENGTH BEFORE BENDING I3
i =S LEFT ANGLE

- 16 - DWG.41-7




8-41 Airframe Assembly

8-41-009
8-41-030

11
/— 8-41-003

DWG. 41-8

- 17 -

8-41-021A

8-41-012 & -012A

8-41-010A & -010B




- - ’ =]
3 3]
| 8 | 8
i 3} | |
e 0
: ‘ _3_ i
4 ‘
e ®
30-BA 4704AD-4-5 ° 3 |
RIVETS FOR ATTACH- 1 |
ING PLATES. -
\1 i @ @
<3 |
\ ‘T -y |
- 31 \\@\ |
_J 8] | i

N
% DRILL, 8 HOLES |

515-6-8 SCREW \ -IZA a_l4A GUSSET PLATES

A
» 1 BA 384-632 NUT
{ 13A €60-6 WASHER

\ i
| S . |
i 3 . :

C1E
.

o

Pl

B, ]
| 8 | | 8|
. i . —LEAVE ToP Tweo
3 %’1 5 P - HoLes OPEN FOR
| ) e = Tt ‘e?' -024C BRACKET. |
3 | | |
| |
: e - = |
3 3 | D)
| >/
o °
= iR
| = 1 :
3T 7
18 L IN
i

\ |
|
DRILL, 8 HCLESX \—I BA C-3 CLAMP

—13A GUSSET PLATE DWG@G. 4/-9

|
s

=

>

wi 18 -




. -

4+-264
o
A
<
Q)
A
Sear BAck FRAME
~00¢ A
1" piA, 2 HoLEs
4_
( ~CC3 MAST
/ | 2
® - ) l

—_— N —

cLampP  BACK TQ
BACK 8 DRiItL.




- ‘N
. | e

; 16
(2 HOLES) ?\! - 295 J/

TRANSFER FROM -6 |
3 » :

|
|
i
24
i
|
] :
| 7 DRILL
S ~ g TFESNSFER
3"HARDWOOD DOWELS M -9 SEAT -
-008 IN EAGH END. (2 hoLES)
SEAT BACK FRAME '
19 o
1 I = | ' Ll B vy
| i) 'ﬁﬁ ; 6" HARDWOOD DOWELS
ez ([ | IN EAGH END OF TUBE
b
BRI
= | |
} Y L1
| / 4R
I -,_( I
Y //'I \ ‘ q\]’_
3= | L DRILL (2 HOLES)
- pal H
jg PALL L2 HOLES) l L FROM END OF TUBE
KEEL TUBE 8 |
< °1 :-:GZ? /]
I : il
5° TG BOTT. / ﬁ .
OF SEAT 4R, + DRILL , 37 FROM
END OF TUBE
-009

(2 HOLES)

SEAT BOTTOM. FRAME DWG. 4111




3 BA 3-8 GOES
S ReL THROUGH: A £
| BA 42°13 EYEBOLY
BA 183 WASHER / \ P
G 3 310 ST0p i
_ﬂ BA 960-10 WASHER o
i BA 310-3 NUT [E}
2 INSERT 8
Sy 8A 310-2-2 KEY 3 |
2 IVET E FOR THIS DETAIL
-21G_STOP AA - 4BA 470-4-5 RIVETS o i:: 860-10 WASKERS
FULL SCALE 08 -148A 470-4-6 * . =
470-4°6 2 BA 384- I03NUTS

f"\ “H*

4* TO ASSURE PROPER
RUDDER PEDAL TRAVEL
8A 96010 WASHERS

BA 364-1032 NUTS

GEE TYP. SECTION
ON SHEET 4

RUDDER
CABLE

!
BA 42-13 EYEBOLTS
-;-'-‘-.0. 1| | oA 1res wasuens I""

' L” - S--glo :

' ﬂ__ "\ BYMMETRICAL

" } Sﬂ ABOUT CENTER' INE
X € . = __SECTION A-A _
2| _RUDDER PEDAL ASSEMBLY ¢

_!_yows STOP_CONTACT )

-02(1C-D-F PEDAL FRAME

-o21B PEPAL TugeE
-02)A PEPAL TWBE ANGLE
-02|E PEDAL GusseTs
-021 G PEPAL STOPS

DWG. 4| -1




13 )
i' 160 —l—éDRILL
g T
SEGTION D-D TOP VIEW OF AIR SPEED

#29 DRILL (2 HOLES)
TRANSFER FROM D
-13A PLATE \

-24C ANGLE —», X |

—

!
. _W“WJD *

INDICATOR

-24 INDICATOR

—24A AR SPEED _— 10

30
-20 4
o

ASSEMBLY

(
‘\__

| =
|2 “50 2-| 4
I 3

IJ"

~ INDICATOR BRACKET

5.
-240 A.S.]. BRACKET r "6'1
. e

THIS DIMENSION .APPROX.
EXACT DIM. WILL DEPEMD

ON SLOT LENGTH.
- :

THIS ASSEMBLY REQUIRES
— 4 BA 515-6-8 SCREWS

4 BA 960-6 WASHERS
4 BA 364-632 NUTS

AND CUT TO SHAPE.
AS SHOWN.

SLOT FOR -24 A

DWG. 41-13




-0228B TUBE SLEEVE
|

THIS ASSEMBLY =
TO BE TOPPED f/ﬁ“@

WITH A BA 2333 ~_ \NQSZ

WASHER

AR
.ASSEMBLY

o - - - A em m g -
; ! o~ £3A 5-24%A SOLTS
: : _ e e e e
' i - 222 $B0-0-i8 GASHEIERS
e & i — : x My A AAYt T
- - —_ e L Lwrt SROUTONG IS
—— | —
= P — =
100 EEEE
¥ —_— s
; | | ”':I--."-( '-L e B i et B el = —
K S NOT= FUL BLIGHY
- -~ L rmetiroolme TN 5 Y - Ay
S oy 1 CHANMFER CN ZACH
= hilet moLE,
3

i)

—
i \orF = (See the "Tocling Technigue Manual"
- i for proper use of this tool,)
i
:%*I h R T —
s P
. apre—. u - 2w
= 3 3 T

- 23 - DWG. 4[-14




ASSEMBLY . Tow Boom, Tow
HiTeH, =025 CABLE, AIRSPEED
AND BRACKET AND DRIFT
InpicaToR, -

"AXLE CLAMP BLoCKS, PAINTED STEEL AXLE,

AND PHENoLIC SLEEvES ASSEMBLY TO

MAIN WHEEL,

-4




